@OPOBS

PEES R RTE R | £l S ENS0000 R FUIE
MLEHEREE A ESEE [ 1SO14001 TR RiLE

H1 EYl

SERIES

=1 F i B O S 4541

HIGH SPEED COMPUTERIZED DIRECT-DRIVE
LOCKSTITCH SEWING MACHINE

{EMLER - THF

INSTRUCTIONS MANUAL&PARTS BOOK




BEEREEM

HEGERERRNGOT R, ANTROEFHNERS THR, UMERSRE, EAMETFH
FiEEARAR. RNABEEKARRIBEARNG &, HREFEASE, UEER,

1.
2,

3.
4,

5.
6.
7.

ERESEgE, MRETFEENTHENREELZ S,

ERSEONZE, HRIESERRABEANREERH.

FIR Rt ERRABESHRE, UEFEBHEER,
HEINESRENEXLENE—EER,

fEA SN MEDNEER, FENRERENREIAENMLE.
EEREAENREEENEONEEILER,

M S8 LN R7 R 1 52 S 1R O R AE A B SR HRAE,

RGN, BURZSHPRE,

EETHERN, MuZBXHEABRFX, ETHRIRERL,

7-1 H§t, T, S EBREFRMERERR;

7-2 EmE. ER. #HiE. T, oESH. EHF. PHE. X2 HRESEEH;
7-3 {EIERT;

7-4 TESHATEN T EF TSR ;

SELNH LR B R 48 B RO . 8RR AR\ AR BN B B B Bk B R, SRR,
BB BERBXBOHEERET.

9.
10.
1.
12.

13.

14,

RIERFRBTHA TEONFXEENTHHEE.
AXREGNMEE, 28, ABEAZTENIIEHERARLERET,

— AR RO HE B OR IR B B8 B Il 2RO A R T o

BXRENNMESTEMNEE, EREAFABNESERAARLERNEENES
Ti#EfT.

B2, RFEFXES. SEFERZSHBHN, EVIHESERNHSBREERT;
MAREERZSH, EHRERES.

8, FFHAHIISKHERARLERHITHXBELWIASERER
SHNEERR BN ERHRTHER.

15,
16,

ATERERSER, NRRBE, AINEEFZHMSENSERTREEAFETER,
REHEANARAESENMANARRE, BiRESITERDRBEEL,

17,
18.

EELNHLIEE AR S A REfE A .
MEGDNBIIE, EEMNFSRENE, ARBAUANRZERH/R.
A, WFARBEMEE, A8HRHH,

19,

AERRBAE ERXRALUT2IMESHS,
Zﬁk AMGRIEAR. EEAGRHRER,

A 22 FEEFIMLEENSL,







ZERIEFEM

1. ATHLEZEMBEY, BARETARBENRET, TARSHAZURM
RESHEANETH.

1. ATHILEASESENEE, BAEEHTRIE., FEBPRELLEEN
RETEHREDN.

SR | 20 ATHLESABENASER, GOVNERPRTERTE, L2, KK
FEFR, LAEBREEMEE L.

3. ATHIEASSEENEE, TARRNUREONEE D, BAEBFIER
ESIEIR g i

4, ATHIEASTEEIMEALE, EONERDEARBFHEAIIBEHI RN,

5. HOMIRIED, RERSHEERERE. ATHLEFRZHGE, ESRPHATFE
BFRIERER

6. ATHIEASFENEE, HEEGYBERFERUCEN, EXEAFAEXE
Fo

7. ATHIERANENERASER, HESDNER, F-EXHBR.

8. ERFAMREINE, EONSILEBIEEST. ATHLEEMMENERXASSE
W, FEEAETIEXBHE.

9. ATHILAMBEEEY, HTREMENRE, BEAEEHEINN.
10, ATHILMEMBFESEEH, HAIRNEHLN, FEXENFRIEIT X,

B EDNRTHERFET

A SR | A TRHIENMAEIRERIRG, FWADTFRE,

RYMEREON A, HBNRITATS,

ARIEE P RFENIRE, FHinidk.

WRIABRERERETIER.

HRIABRBLRETERERE,

BEMBRFERN, TEXNFAEER.

HONMFEHATER, BECRMUBAERAE. BEBTFEILEDNRE @D,




FOR SAFE OPERATION

[»>

DANGER

. To avoid electrical shock hazards, neither open the cover of the electrical box for

the motor nor touch the components mounted inside the electrical box.

>

. To avoid personal injury, never operate the machine with any of the belt cover,

Finger guard or safety devices removed.

. To prevent possible personal injuriescaused by being caught in the machine,

Keep your fingers, head and clothes away from the handwheel, V belt and the
motor while the machine is operation. In addition, place nothing around them.

. To avoid personal injury, never put your hand under the needle when you turn

"ON" the power switch or operate the machine.

. To avoid personal injury, never put your fingers into the thread take-up cover

while the machine is in operation.

. The hook rotates at a high speed while the machine is in operation. To prevent

possible injury to hands, be sure to beep your hands away from the vicinity of
the hook during operation. In addition, be sure toturn OFF the power to the
machine when replacing the bobbin.

. To avoid possible personal injuries,be careful not to allow your fingers in the

machine when tilting/raising the machine head.

. To avoid possible accidents because of abrupt start of the machine, turn OFF the

power to the machine when tilting the machine head.

8. If your machine is equipped with a servo-motor, the motor does not produce noise

while the machine is at rest. To avoid possible accidents due to abrupt start of the
machine, be sure to turn OFF the power to the machine.

9. To avoid electrical shock hazards, never operate the sewing machine with the

ground wire for the power supply removed.

10. To prevent possible accidents because of electric shock or damaged electrical

components(s), turn OFF the power switch in prior to the connection/disconnection
of the power plug.

[ BEFORE OPERATION

CAUTION:
To avoid malfunction and damage of the machine, confirm the following.

Before you put the machine into operation for the first time after the set up, clean it thoroughiy.
Remove all dust gathering during transportation and oil it well.

Confirm that the power plug has been properly connected to the power supply.

Never use the machine in the state where the voltage type is different from the designated one.

The direction of rotation of the sewing machine is counterclockwise as observed from the handwheel
side. Be careful not to rotate it in reverse direction.







0 RN ... oo i s A S R i

3. BEEHRTHE BECURTE..................

By BRIBBETRINIERE oo e eeaess s s st s e esssssesese e s s e e st e e et A een st ss e S es e s A et e eemes s eeseas s seemsenearennens
e I o i

6. hui....
7. %Tﬁﬁﬂﬂ!{ﬁ}ﬁﬁﬁﬁ

33R=

o
....P4

B IR i s R SIS

LI WY O = o
1O, BRI BEATUENY ...oooeoeeesees e sssssiessssssssssssssssssssessssssassssssssess s sss s ssessessses s S8ss s ss s e s s s s e s E RS EES
11, FEBRE JIIENT oo

10 FENRFEIE IO oo
RIS

15, &k k...

16, PEEETEE ..ot sem et re e s st sbamsante st st ettt sannneas

R 228 2 e  d oL - SO
I A I e R i i e B e e s
L T
00 TR TR occcisiiisiiinisinmmniivimiesisiis s sooisoes oo s a3
N o TR T AT IR s s s i i S i SR
D2, BEBLITUREE.........oooooieiietcici it b bbb bbb b ab e a8 e bR R SRR kbbb bt

23, BERTERIE oo

@ T

6. Emﬁﬁﬂ# TSP

T ﬁ#ﬁﬂ#

R —
B

ceseeeeen PB1=P32
....P33-P34

................................................................... P5

R EEEEEE:

P10

................................................................. P10

P11
P12
v P12

2 BRAETEBL, EBEMITE oo veerremsssssssssessmesssoresesessassasroseeessssesssesesessesessasmsnsesesessssssesnreseeessessammmseeessesessmsenseesesessesssmmone P13

P15-P18

...P19-P20

P21-P22
P23-P24

ceessminnes P2ZO-P2B
csssesssessess PEI—P30
ceseeneen PZ9-P30

P31-Pa2

P33-pP34



CONTENS

€ INSTRUCTION MANUAL

1. SPECIFICATIONS .
2. INSTALLATION .
3. ADJUSTING THE HEIGHT DF THE KNEE LIFTER

4. INSTALLING: THE THREAD STAND ....ciiiciaiiniinininiiinimisinmiii i sisiviiig

6 LUBRICATION ..

7. ADJUSTING THE AMOUNT OF O!L[D!L SF'LASHES) IN THE HOOK

8. ATTACHING THE NEEDLE... -
9. SETTING THE BOBBIN !NTD THE BOBBIN CASE

10, ADUUBTING THE STITOH LEMIGTI Loiuuiiisimimmsusrosiminsmmiaunamssisssissnmssnstosssaissanberssiusssssaiioos
I i Sl m g Ly St O TS ————.

12. HAND LIFTER .. r
13. ADJUSTING THE HEIGHT OF THE F‘RESSER BAR

14: THREADING THE MACHINE HEAL . nnssnsiiinisssnniiasmsim

15. THREAD TENSION ..

16. THREAD TAKE-UP SPRING SR e s e 2

17. ADUSTING THE THREAD TAKE LIP STRDKE

18. NEEDLE-TO-HOOK RELATIONSHIP (... i b sosmeissiisss s s iinioss
10, HEIGHT COF THE FEBD LG ciivinsinnainsnmmmimssnmitssin i m s s
20 TILY DF THE PEED DXOKS iiciicniaiunuiiiiese i i ih i asssbhsiaias sisssanoas s ssiban s sninia
21 ADOE TING THE ETREEY WINIINCE i i0u5ivniininssssmenuesuis ismssns o s oot s s s s
22 ADJUSTMENT OF THE PEDAL i cimusumismiimmrmmtsimmissrsisas s issises i isseissss st se5nss sisssss s oo

23. PEDAL OPERATION ..
24. DISASSEMBLING OF I}PERATIGN PﬁNEL

€@ PARTS BOOK

. MAIN SHAFT&THREAD-UP LEVER COMPONENTS ..

. AUTOMATIC REVERSE FEED COMPONENTS ............
.NEEDLE SELECTION BOX COMPONENTS ..........ccccciimiinnns

= OO oo~ b WHKN =

—_ &

RECEBSSORIES: i i

Vi

. MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS .........ccccovmmemvnmrensnaniennn.

. NEEDLE BAR,UPRIGHT SHAFT&HOOK DRIVING SHAFT CDMF'ONENTS
AN LN I G IR NI T T i masmas s S O AN A SN
. FEED MECHANISM COMPONENTS .......cooiiviresrrnmsrssssmmesssnsssesnssesssessasssessnsessessnessssases

COIKEUBLICATION COMPONENTDE it i smismideivi s v
O RESERVOIR COMPONENTS ... it s
. THREAD STAND COMPONENTS ..ciiiiinisnismmisssmsisbiisssisvinsons sisssisssmssisnsivess

O
PP
vesP2
.P3
P3
I
P4

3335

cesnss: PO

vl PT
P7
wi PO
voens P8
....PO
F9
S 4 [
..P10
s
P2
...P12

S

..P15-P18
e P19-P20

...P21-P22
-P23-P24
.P25-P28
e P29-P30
....P29-P30
P31-P32
-P31-P32
-P33-P34
W P33-P34



1. #i#& | SPECIFICATIONS

Uehs) H1 H1-H
Hig& — AL, HEREL PR P R
o B8 Light to Medium Weight Medium to Light-heavy

Application Materials Materials

4 ) o 1
it it 4% »Uili 1 5,000 rpm 4,000 rpm
Max. Sewing Speed
o i R L BF
PN ﬂf K 5 mm 7. mm
Max. Stitch Length
bLEF DBx=1#9~18 (#14) DB=1 #20~23 (#21)
Needle

FE D4R T v EE
Presser Foot Lift

10 mm (Standard)

{i# F Lt
Lubricating Oil

White Oil 10

2. SEOHLA L3 | INSTALLATION

(1) BEERRE
1) RS RIILE ey A k.

2) HIMET @AM @ 2/ kIR 3 @ ETEINLEM MR, HHSET Ot WO m
2 A SkIRRCHE @ FTHFRR &,

RIGIEIEHE © i k2%

3) L HOEEINLG ML L, il G BUSE L @, 1L IHREIN M PO L.







5. hniiEigAg / LIPIN

EE
%h?ﬂiﬂ:!%ﬂ‘]&ﬁhﬁﬂiﬂ“]'ﬂ. WANRRERT.

WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

) IHEE T HER B O LAY/NRETE, i IS
PEEFT O LN .
2) SR T EHFRE A ST HHF e 0 LY/
BRET, FRiEHAETERS PSR @ /L.
1.Please firstly disassemble the small screw of the thread
take-up crank shaft () then fulfill the take-up crank shaft ()
with lubricating grease.
2 Please firstly disassemble the needle rod holder ASM, then
take off the small screw on the connection rod @),
lastly fullfil the needle bar connection ASM (2 with lubricating

6. fnii / LUBRICATION grease.
EE
ATHIERIr e EshER AW, WREABEFHIT
WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

IERAEGYLET

1) HESLmE A @, —ENF) HIGH fR
i @M.

2) WA PEE] LOW FRICOLLTE, il
FhFEHLM o

3) MEEFAEGINL, MREIERE, aTL)
i i @ El i sl .

4) Wmifsh e 2>, She 2 xR,

Fopriti |

Information on lubrication
1) Fill oil pan @ with Machine Oil up to HIGH mark @ .
2) When the oil level lowers below LOW mark @, refill the il pan with the specified oil.
3) When you operate the machine after lubrication, you will see splashing oil through il sight window
@ if the lubrication is adequate.
4) Note that the amount of the splashing oil is unrelated to the amount of the lubricating oil.

run your machine at 3,000 to 3,500 rpm. for about 10 minutes for the purpose of break- I
in. I

@ When you first operate your machine after setup or after an extended period of disuse, |



7. X FhetRipimE (i ) WEAFE/

ADJUSTING THE AMOUNT OF OIL (OIL SPLASHES) IN THE HOOK

R
HERRLREER. ATHIEASRY, B, HULEIOER,
WARNING:

turning the hook at a high speed.

Be extremely careful about the operation of the machine since the amount of oil has to be checked by

confirmation paper

1) i () WILE AR 2 i () SAE
Amount of oil (il splashes) confirmation paper Position to confirm the amount of oil (oil splashes)

E -
E =

E o

E "

® ™ I |G"

70 mm /
i 5 A R AR FRE T ) e i O B
Oil splashes Closely fit the paper

against the wall
surface of the bed.

*OHETFI2) BVET, S FEME, R T AR B e
1) LR, T R M2 IERE . GE M ANBEEESR )

2) iR (G5 ) Bk HACESEDIPLEE B G AR AS Tl 3.

3 ) RFERIA Toh A5 A0 Tl 1 S P R AEHIGHRILOW A EL 2 1.

4) Wikt ) FrE BRI stk (NEREE)

* When carrying out the procedure described below in 2, remove the slide plate and take extreme caution

not to allow your fingers to come in contact with the hook.

1) If the machine has not been sufficiently warmed up for operation, make the machine run idle for

approximately three minutes. (Moderate intermittent operation)

2) Place the amount of oil (oil splashes) confirmation paper under the hook while the sewing machine is in

operation.

3) Confirm the height of the oil surface in the oil reservoir is within the range between "HIGH" and "LOW".
4) Confirmation of the amount of oil should be completed in five seconds. (Check the period of time with a

watch.)












15. £&3K 185 | THREAD TENSION

B (1) EE¥HHHAR
4 1) 04 @da ks S— 4k hen @, WEnEy
FEHLEE bR R,
20 1022 @ vkl WHEETRE,
3) 5@ WS Bt b m@, sk hd
A,
4) iz @ e e, W gk A
(2) EfkhpiAE

1) 5O MRS RE @, MBIk AR,
2) WA @ ARl iRsk SR . RIRESTK J7Rs .

(1) Adjusting the needle thread tension

1) As you tumn thread tension nut € clackwise ({in direction €). the thread remaining on the needle after
thread trimming will be shorter.

2) As you tum nut @ counterclockwise (in direction® ), the thread length will be longer.

3)As you tumn thread tension nut @ clockwise (in direction@® ), the needle thread tension will be
increased.

4) As you tumn nut @ counterclockwise (in direction @ ), the needle thread tension will be decreased,

(2) Adjusting the bobbin thread tension

1)As you tum lension adjust screw @ clockwise (in direction@®), the bobbin thread tension will be

increased.
2) As you tum screw @ counterclockwise (in direction @ ), he bobbin thread tension will be decreased.

16. Pk£k38 % / THREAD TAKE-UP SPRING

(1) XN FOHTRE NS
1k e MER2O .

2} a4 @ BT A I WiTREST L,
3 MA@ R AR M, TR,

(2) EARONETRE

1)} e mee , oAk,

2 b Py liok Jo AT e s @k g

4 ) (a1 77 @ 1o EED 2R TAT- @ RS FAdE,

A} (o S @ i e dEED I 2 M ARG

(1) Changing the stroke of thread take-up

spring@

1) Loosen setscrew €.

2) As you lum tension post @ clockwise (in direction@),
the stroke of the thread take-up spring will be
increased.

3) As you turn the knob counterclockwise (in direction
® ). the stroke will be decreased.

(2) Changing the pressure of thread take-up

springg

1) Loosen setscrewd , and remove thread tension
(asm)@.

2) Loosen setscrewl) .

3) As you turn tension post@clockwise (in direction@),
the pressure will be increased.

4)As you turn the post @ counterclockwise (in
directioni@ ), the pressure will be decreased.



17. k& k&£ 001F% /| ADJUSTING THE THREAD TAKE-UP STROKE
it

#Jgrmjttihﬂflﬂfﬁﬁﬁﬁﬁiﬂ. WX R
WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

1 gggﬁua. %@ BT T A O | TIPS

2) :’ggﬁ%ﬂrw. 4@ BT BT @, WPk
H fﬁbﬁ

3) 0516 S L4 @ AN A LB

1) When sewing heavy-weight materials, move thread
guide @to the left (in direction@ ) to increase the
length of thread pulled out by the thread take-up.

2) When sewing light-weight materials, move thread
guide @ to the right (in direction @ ) to decrease the
length of thread pulled out by the thread take-up.

3) Normally, thread guide @ is positioned in a way that
marker line @ is aligned with the center of the screw.

18. HLEt 5iEHK A< F /| NEEDLE-TO-HOOK RELATIONSHIP

AR

ATHIERABEEM ASEY, HXHAR, RIADEREELHHERET,
WARNING:

To avoid possible personal injury due to abrupt start of the machine, turn off the power to the machine
and check to be sure that the motor has totally stopped rotating in prior.

(1) WA T 07 R AL AR .
1) $oahhe, IEEHFFREBIR T AT, RIETHAEHH
BEHEHL @ .
(REFHRE)
2) (DB R]
JEFHT@ i) 2RO EF T TR O Fii,

RIGITEHHEER L @ .
[DA%t B

RO %12 @ AT HEFHT F @M Tk,
R EHTEENERs @ .
(RERKRO HLELE)

3) [DB§HET)
i 3 HEHR N ey, 3 CREHTO
F AR AT, RZ LT T EEHON
T
[DA% B
i 3 WiERM e s, 3 CReEsiTe
EFka I, RSO T T EMO &
T ¥t

4) RS T, iEhEHR AR @ JTHENLEH@ Mrbuly, JEHLE SHERERIETINEE450.04 ~ 0.1mm (KB |
RIGTTRMEL,




(1) Adjust the timing between the needle and the hook as follows:
1) Turn the handwheel to bright the needle bar down to the lowest point of its stroke, and loosen setscrew @ .
(Adjusting the needle bar height)
2) (For a DB needle) Align marker line@on needle bar @ with the bottom end of needle bar lower bushing®

thentighten setscrew 0.
(For a DA needle) Align marker line@on needle bar @ with the bottom end of needle bar lower bushing® |

thentighten setscrew @.

(Adjusting position of the hook @)

3) (For a DB needle)Loosen the three hook setscrews, turn the handwheel and align marker line @ on
ascending needle bar  with the bottom end of needle bar lower bushing @ .
(For a DA needle) Loosen the three hook setscrews, turn the handwheel and align marker line @ on
ascending needle bar  with the bottom end of needle bar lower bushing & .

4) After making the adjustments mentioned in the above steps, align hook blade point @ with the center of
needle). Provide a clearance of 0.04 mmto 0.1mm (reference value) between the needle and the hook,
then securely tighten setscrews in the hook.

4 If the clearance between the blade point of hook and the needle is smaller than tha 1
specified value, the blade point of hook will be damaged. If the clearance is larger, stitch |

skipping will resulit. _

19. X7 F RIS E / HEIGHT OF THE FEED DOG

EE
ATHLERMENSEHNES, WXHAREHRT.

WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

sewing machine.

A AT 6 S
D i PN @ MENR2O .
@ L FEahkA G T,

@D HFEMERLO .
e P T R RS VRS NN N R R UL W L. O 1 . o 3
L ) B gEEHSBNE, 8FLBOBENE)
BRRIET . )

To adjust the height of the feed dog:

If the calmping pressure is Insufﬂ::ient I @ Loosen screw @ of crank @ .

: the motion of the forked portion | 2 Move the feed bar up or down to make adjustment.
L becomes heavy. ) (3 Securely tighten screw@.

20. X7 ZFa9fa# / TILT OF THE FEED DOG

EE
ATHIERSMaESNER MR, WRHREERT.

WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

sewing machine.

1) bRt (ACF ) BERL A € il 2 5 @RE A
£ i @O i — B ) 3 .
HE ?ﬁg&%ﬁﬂﬁﬂ@%ﬁl%ﬁﬂﬂiiﬁ#ﬁfﬂilﬁlﬂﬂl
-] !L 1=
2) o 1B LSEBIEAE, W RTHRREA TR, T
[ESR ey, JEe e THBNGE R, ARGk

Ji a1 $590FE
3) AT R A, mE T RREA TR, S
0 3k 5 1) 48 B2 5 ) 200 HE

@ 8L / Front up © k# / Standard
@ W/ Frontdown @ $t4R& / Throat plate

-10-



e L N R D R L I e -
| *E I
1 @ WY TERFZR, EHEHRESHRML, HFEXWEI. |
. )

1) The standard tilt (horizontal) of the feed dog is obtained when marker dot @ on the feed bar shaft is
aligned with marker dot @ on feed rocker @ . (the marker dot @ inclines forward the feed rocker
shart by 90°, as standard).

2) To tilt the feed dog with its front up in order to prevent puckering, loosen the setscrew, and turn the
feed bar shaft 90° in the direction of the arrow, using a screwdriver.

3) Tofilt the feed dog withits front down in order to prevent uneven material feed, turn the feed bar
shaft 90° in the opposite direction from the arrow. (The standard tilt for.)

T et e e e . o o ~
1 Whenever the feed dog tilt is adjusted, the feed dog height will be changed. So, itis |
necessary to check the height after tilt adjustment. |

N R e e e e e ol ey e e s
21. EH LA / ADJUSTING THE FEED TIMING

e

ATHIERESEHER A ST, HXHER, HIASERTELEHERHRT.

WARNING:

To avold possible personal injury due to abrupt start of the machine, turn off the power to the machine
and check to be sure that the motor has totally stopped rotating in prior.

) 1) FREHROARONEERLO. @, Bk
W FIRE LA R RN, REHE
Standard feed timing e e
| 2) FRHE G TR T RS, AR |
o 2 I ’
e i i 5 5L O M A
3) FRELEAIGILUG (A A, 16T ki
ST g
(' Advanced feed timing ‘3’1’5""{3‘“&%
4) HTRIGEERTHEE MR, Ak
B B B P58
Y o
l— __________________ Y
s | | @ BRAERTASRE MR, |
Delayed feed timing | | ]

1) Loosen screws @ and @ in feed eccentric cam @ , move the feed eccentric cam in the direction of
the arrow or opposite direction of the arrow, and firmly tighten the screws.

2) For the standard adjustment, adjust so that the top surface of feed dog and the top end of needle
eyelet are flush with the top surface of throat plate when the feed dog descends below the throat plate.

3) To advance the feed timing in order to prevent uneven material feed, move the feed eccentric
cam in the direction of the arrow.

4) To delay the feed timing in order to increase stitch tightness, move the feed eccentric cam in the
opposite, direction from the arrow.

L



22. #tH9iE%E | ADJUSTMENT OF THE PEDAL

TR
ATHIEESMENSHOTELS, WXHBARERT.

WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine,

(1) EEFHRE

1) (a5 3k 7 ) B AR W AR @, LIS @ R
O 2k,

(2) BEtRE

ungﬁ&ﬁHMﬁﬁﬁwmmmm&ﬁmﬁmﬁﬁ
2) FFRIET A0, KA @R,

(1)Installing the connecting rod

1) Move pedal @ to the right orleft as illustrated by
the arrow so thtat motor control lever @ and
connecting rod @ are straightened.

(2)Adjusting the pedal angle

1) The pedal tilt can be freely adjusted by changing
the length of the connecting rod.

2) Loosen adjust screw @ , and adjust the length of
connecting rod ©@.

(1) BHR%A B B HTHRIE.

1) [t e .

2) T 70 iR R AR AR AR @
({HAE, FFCEE M HahiBlsEnT, BSEsSdG
PEFT R AR )

3 ) JEEEHGR o] B R R L AG 1 EaE
NEIEO®. (PLEF EEIERR FEEAR )

(1) The pedal is operated in the following four steps:
1) The machine runs at low sewing speed when you lightly depress the front part of the pedal. @
2) The machine runs at high sewing speed when you further depress the front part of the pedal. g
(If the automatic reverse feed stitching has been preset, the machine runs at high speed after it
completes reverse feed stitching)
3) The machine stops (with its needle up or down) when you reset the pedal to its original position. @

e



24. ¥AET ML, $3EWF DISASSEMBLING OF OPERATION PANEL

EE
ATHILENMMEEXMNFEY, BXEERERT,

WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

7P Disassembling steps

A B
E ———
ﬂ— S il
.:i:: F
c | = -
D
| G
1. ¥ F4R4T A.B.C.D.E.F.G
1.Use needle to open a.b.c. A.B.C.D.E.F.G

2. BUFHREMR, HEEEL

2 . Remove the operation panel, Set aside

¥4 assembling steps
R R RN R ERETR.

Install the operation panel according to

the first of disassembly after assembly.

-13-



= F M

PARTS BOOK

TR, EEHFE S, 5.

Please confirm the relative applications Ref. No,part No.
when buying the parts.

il



18158 - Sh3EER1F
MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

1382298
RN |
3
=]

B

-15-



1815 - ShEEERG

e ke b A " Description LR SR
Ref. NO. Part NO. Qty Note
1 102.01-01-P T # Face plate 1
2 102.01-02-P it th Face plate agsket 1
3 02-608440421-1 ThER L RET Screw 9/64x40 2
4 102.01-04 PHES T 0il board 1
5 102.01-05 PEL AT U FLAE | Rubber plug 3
6 102.01-06 FHFF th hA 9 FL2E Rubber plug 1
7 102.01-07 {3057 Three eye line board ]
8 02-412280923-1 J& T AR ET Screw 3/16x28 L=9 11
9 102.01-09 2k The oil line 1
10 102.01-10 G R Side plate 1
1 102.01-11 Jii B A A Gasket 1
12 102.01-12 (&4 ey Face plate ]
13 102.01-13 E SN Safety label 1
15 102.01-15-P Pl Machine cover |
16 102.01-16 A TS L2 Rubber plug 1
17 02-512281821-1 e FE R FEWE]  [Screw 3/16x28 L=18 1
18 102.01-18 BT S " |Reverse feed lever stopper 1
19 102.01-19 THELE Rubber plug i
20 102.01-20 FERT R Magnet cord rubber 1
21 101.01-21 VB £8 e 28 35 4 Thread tension asm. 1
22 101.01-22 19,55 98 Rubber plug 1
27 02-412280623-1 I ISR TFIRE]  |Screw 3/16x28 L=6 1
28 102.01-28 PRLRFFpT 9 8L Thread take-up lever cover 1
29 02-412280623-1 PRERFF1P SR Screw 3/16x28 L=6 1
30 102.01-30 L Arm thread guide Right 1
31 02-611400621-1 AL HmET Screw 11/64x40 L=6 1
32 101.01-32 e 25 AR 4L Thread tension asm. 1
33 101.01-33 I Lk g £ Tension nut 1
34 101.01-34 e 2% s i Rotating stopper 1
35 101.01-5 e 28 Tension spring 1
36 101.01-36 SR Thread tension disk presser 1
37 101.01-37 Je LA Thread tension disk 2
38 101.01-38 JERIRET Tension post 1
39 101.01-39 PELk Take-up spring 1
40 101.01-40 PR e Tension post socket |
41 02-909400421-1 JLERORET R [HIIRE]  [Screw 9/64x40 L=5.5 |
42 02-815280711-1 Je iR SRERET " |Screw 15/64x28 L=7 1
43 101.01-43 P ERET Tension releasing |
44 101.01-44 ¥l Throat plate |
101.01-44-1 it Throat plate 1 L 5]

R, b




%G

1.015% » Sh3E

MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

.IILIII_

lar = B mp ol

-17-



1.H5% - ShEREH

J¥45 iz 5 # ¥ Descrinti OB | &iFE
v GSCI‘I]:II]OH
Ref. NO. Part NO. Qty Note
45 02-211400621-1 FHET Screw 11/64x40 L=6 |
46 02-211400623-1 FHET Screw 11/64x40 L=6 |
47 101.01-47 s A Arm thread guide Left 1
48 02-611400621-1 e R EIIRET Screw 11/64x40 L=6 1
49 101.01-49 IS VA YT L2 Ribber plug 2
50 02-412280923-1 WA ET Screw 3/16x28 L=9 3
51 101.01-51 HEt TR Slide plate asm. 1
52 101.01-52 HE# Slide plate 1
53 101.01-53 A Bed slide spring 1
54 02-606560221-3 At ST Screw 3/32x56 L=2.2 2
55 102.01-55 JEA Bed screw stud 4
56 101.01-61 Jeih 2 Ruler stopper 1
57 02-911400611-1 Jeih BB ET Screw 11/64x40 L=6 1
58 101.01-63 RS R WET Pole 2
59 102.01-64-P B Model plate 1
60 102.09-32 ks X2 RS Bobbin base 1
61 102.09-33 LR AT Screw 3
62 102.09-34 WL T] Knife 1
63 102.09-35 Wk TIHET Knife screw 2
64 102.09-36 bk S e SR 1 Thread tension asm. 1
65 102.09-36-01 LeLk Je LW B Tension nut 1
66 102.09-36-02 LREk LR ET Tension post 1
67 102.09-36-03 LRk, Je LR Tension spring 1
68 102.09-36-04 Ledk Je i Thread tension disk presser 2
69 102.09-36-05 Lesk it B Thread tension guide 1
70 102.09-36-06 2eep R (T ) | Tension nut |
7 102.11-34 HLfL 8% Motor cover |
72 102.11-35 HLBL S S T screw 3
73 101.01-65 453 A Slow wire hook 1
74 101.01-66 Ve R AL gL Tension nut 11,/64X40 |

-18-




2. K% - BkEH

MAIN SHAFT&THREAD-UP LEVER COMPONENTS




2. b4 - BRERERM

% # ¥ kA i Description OB & E
Ref. NO. Part NO. Qty Note
1 02-815281151-1 PEER AT B ORET Screw 15/64x28 L=10.5 1
2 101.02-02 PhEREFT 8 Thread take-up crank shaft 1
3 101.02-03 - Hh e 7€ Roller felt 1
4 101.02-04 PELEFT Thread take-up lever 1
101.02-04-1 PRLRER Thread take-up lever 1 &
5 101.02-05 PRERER Thread take-up lever asm. 1
6 101.02-06 Pk LR R B K Needle bearing 2
7 101.02-07 Pk 28 i 45 S 1 Needle bar crank 1
8 101.02-08 HHHER Needle bar crank rod 1
9 101.02-09 Pk 25 ith 5 72 e 9B T Left screw 9/64x40 L=4.8 1
10 [102.02-10 EHHF i 2R 1 Counter weight asm. 1
11 |02-818281651-1 FHFF bl 5 5 18R 6T Screw 9/32x28 L=16 1
12 |02-816400611-1 Pk 28 i 3 (T SR ET Screw 1/4x40 L=6 2
13 [101.02-13 SE IS ETORY B Rubber ring 1
14 [02-418281651-1 APl E (TR ET Screw 9/32x28 L=15.5 1
15 [102.02-15 i Counter weight 1
102.02-15-1 Lagan: b Counter weight 1 L iR
16  |101.02-16 EEHE O H Y Feed drive eccentric cam asm. 1
17 [02-516401111-1 HEEHR O YRET Screw 1/4x40 L=11 2
18 [101.02-18 PR G5 Feed drive eccentric cam 1
19  |02-409400623-1 EEHR O S BET | Screw 9/64x40 L=6 2
20 [102.02-20 Eh S After on the shaft sleeve 1
21 102.02-21 ik B Oil seal 1
22 101.02-22 B EFAIEE Snap ring 1
23 [102.02-23 S A Thrust collar asm. 1
24 |02-816400611-1 R R ET Screw 1/4x40 L=6 2
25  |101.02-25 ok T IEE S Main shaft front bushing asm. 1
27 [102.02-27 R Bushing,intermediate 1
28 [101.02-28 B8 3 Cable band 1
29 [101.02-29 BEE Rubber 1
30 |101.02-30 PEEEH B Thread take-up crank shaft felt 1
31 02-815281051-1 FRWMET Screw 15/64x28 L=10 1
32 102.02-34 Fie Hand wheel 1
33 [102.02-38 i Main shaft 1
36 |101.02-42 3% EH O b 35 AT Thrust collar 1
37 [102.02-43 L fhh SR ET Screw 1
44 |102.11-36 LR B LA Motor asm. |
45 |102.11-37 HL L e ET Screw 4
46 |102.11-38 B HE IR ET I Washer 4

-20-




3.5H4F - 2 - THEH

UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS

NEEDLE BAR,

-21-



3.3t4F - EHh - THIERH

Sl g il % R Description HOm| & E
Ref. NO. Part NO. Qty Note
1 102.03-01 FHH L3 Cap 1
2 102.03-02 FHHF EE Needle bar bushing upper 1
3 102.03-03 HHF Needle bar 1
102.03-03-1 A Needle bar 1 B
4 102.03-04 Y Needle rod holder asm. 1
5 02-509400821-1 figipizizad 1) Screw 9/64x40 L=7.5 1
6 102.03-06 FHHF A HEEE Y bR Slide block 1
7 102.03-07 HH T E2H Needle bar thread guide 1
8 102.03-08 HHFTE Needle bar bushing,lower 1
9 02-508440521-1 PLEHIRET Screw 1/8x44 L=4.8 1
10 1102.03-10 e Needle bar thread guide 1
11 101.03-11 PLEE Needle DBX1 #14 1
101.03-11-1 PLEF Needle DBX1 #14 1 EH
12 101.03-12 B R Gear&pinion asm. 1
13 101.03-13 Fiisea Gear&pinion asm.,upper 1
14 101.03-14 | Sl e 40 1 Gear asm. 1
15 |02-816400811-1 s Screw 1/4x40 L=8 2
16 101.03-16 & A e e Pinion asm. 1
17 |02-816400811-1 TR ET Screw 1/4x40 L=8 2
18 101.03-18 TFisfeaiF Gear&pinion asm.,lower 1
19 101.03-19 = Hh T R Gear asm. 1
20  |02-816400811-1 R ET Screw 1/4x40 L=8§ 2
21 101.03-21 Tl 5 FE 4 F Pinion asm. 1
22 |02-816400811-1 e BLEr Screw 1/4x40 L=8 2
23 |102.03-23 B 4h Upright shaft 1
24 101.03-24 jinid i Hook asm. |
101.03-24 -1 e+ Hook asm. 1 8 =
25 [102.03-25 % 0 A Upright shaft bushing,upper 1
26 102.03-26 L E Upright shaft bushing, lower 1
27 102.03-27 TG RhEE Bushing rear 1
28 |02-812280711-1 02 5 b T Screw 3/16x28 L=7 1
29 102.03-29 F il 4H Thrust collar asm. 1
30 |02-511400511-1 T T Screw 11/64x40 L=5 2
31 102.03-31 T Lower shafi 1
32 101.03-32 B 2 i 88 Bobbin case holder 1
33 02-511401021-1 HEHe E (e eT Screw 11/64x40 L=9.5 1
34 |02-812280711-1 T bR FERET Screw 3/16x28 L=7 1
35 102.03-35 NI E Lower shaft front metal 1
36 101.03-38 TR i H Oil seal screw asm. 1
37 [101.03-39 T b R ot il wick 1
38 101,03-40 Tl R ik S ET il seal screw 1
39 101.03-41 s Bobbin 1
40 101.03-42 e Bobbin case 1
41 101.03-43 TEH H S 4H T Hook bobbin case asm. 1
101.03-43-1 HEMR R TE 4 1 Hook bobbin case asm. 1 B
42  |02-612281311-1 Tl S HFERET Screw 3/16x28 L=13 1

=77




4. [EFF 5B

HAND LIFTER COMPONENTS

-23-



4 EFEB

il # g # b Description R\ &E
Ref. NO. Part NO. Qty Note
1 101.04-01 E#HiRF Hand lifter 1
2 02-509401023-1 R TR ET Screw 9/64x40 L=10 |
3 101.04-03 FE AR T 5o RY B Rubber ring |
4 102.04-04 e B4R F e A Hand lifter cam asm. 1
5 102.04-05 EE Presser bar bushing lower 1
6 02-409400821-1 | i& ERERET Screw 9/64x40 L=8 1
7 102.04-07 HIRLAF 48 0 Link shaft 2
8 101.04-08 R Y F 1 B E-ring § 3
9 101.04-09 i HE B A Presser foot asm. 1
10 [102.04-10 T REZ KRR Wire holder bracket,lower 1
11 [102.04-11 15 B BRI A SR ET Hinge screw 1
12 |3010519025 JEALFTSROIARET Hinge screw 1
13 102.04-13 16 HE R T A Knee lifter connecting rod 1
14 3010481012 BERHAT Lifting lever link 1
22 101.04-22 SRECE T O M E-ring 5 2
23 101.04-23 o T M 5 B Tension release return spring 1
26 102.04-26 P ET Tension release supporting pin 1
28 102.04-28 P 25 TH A Thread tension release wire I
29 |102.04-29 A 2 T AR W 2 B Tension release shaft 1
30 102.04-30 iE] FE 9L £F Presser adjusting screw nut 1
31 102.04-31 VA FERRET Presser spring regulator 1
32 102.04-32 ] He Presser adjusting spring |
102.04-32-1 i e Presser adjusting spring 1 JoE <Y

33 102.04-33 EHSF5 Presser bar guide bracket 1
34 101.04-35 FEFF Presser bar |
36 |02-816400811-1 HEAF 50 ET Screw 1/4x40 L=8 |
37 |102.04-45 AE ST Presser guide bar 1
8 102.04-39 A ELH 4 Knee lifting cross rod asm 1
39 [102.04-40 $6 FE B AT AL -S4 Hand lifter link 1
40 102.04-41 ET s WEET: E-ring 5 1
41 102.04-42 e Bt B i Lifting lever 1
42 102.04-43 HEEBGEEF O PE E-ring 5 1
43 102.04-44 fEEMALF Knee lifting cross rod 1

-24-




FEED MECHANISM COMPONENTS

5.5 ¥R 4

=25-—



53X FHER

i # 5 e Fr Description oo | EE
Ref. NO. Part NO. Qty Note

| 102.05-01 6 AT Feed adjust rod 1
2 102.05-02 {0 5 Feed regulator pin 1
3 |02-509400621-1 | EEFFEIERET Screw 9/64x40 L=6 2
4 101.05-04 3 FHE T 3% Feed regulator 1
5 101.05-05 i3 SRRV T2 E S Feed regulator bushing 1
6 02-312280721-1 SRS R B MET | Screw 3/16x28 L=7 1
7 102.05-07 i B UET e Feed regulator screw ]
8 102.05-08 P4 Scale a 1
9 102.05-09 i dided Scale lock button 1
10 |102.05-10 3% R E L Feed dial 1

102.05-10-1 3% B E L Feed dial 1 EH
11 02-512281821-1 S FENEHERET Screw 3/16x28 L=18 1
12 102.05-12 EEER Rocker shaft connecting rod 1
13 102.05-13 EFEHER Walking foot long pin 1
14 |02-809400424-1 S EFIRET Screw 9/64x40 L=4 1
15 [102.05-15 G ER Connecting rod 1
16  |102.05-16 EFHE IR Ao Rubber ring 1
17 |102.05-17 155 i 07 Feed reverse spring |
18 |101.05-18 0] 5 b E A R E-ring 5 1
19 |102.05-19 0 254 h W 1 Feed reverse arm asm. |

102.05-19-1 {5 2k ot g 2 Feed reverse arm asm. 1 =
20 [102.05-20 e b i R ET Screw 1
21 |101.05-21 B EEF E-ring 5 1
22 [102.05-22 FES S5 TR < Spring |
23 [102.05-23 EiRsh R Walking foot short pin 2
24 |102.05-24 EREHCR R Connecting link long pin 2
25 [102.05-25 R Connecting link short pin 2
26 [102.05-26 EEHE S AL Feed adjust link asm. 1
27 |102.05-27 ERHESE A LW | Adjusting link fulerum shaft 2
28 |02-815280711-1 e e Screw 15/64x28 L=7 2
29 |02-809400424-1 P ERET Screw 9/64x40 L=4 2
30 102.05-30 U Feed bar shaft 1
31 [102.05-31 ¥l a2 Retaining ring 1
32 |101.05-32 & Fedd dog I 1

101.05-32-1 k¥ o Fedd dog I 1 R
33 |02-608440621-1 & E T RET Screw 1/8x44 L=6 2
34 |102.05-34 FEaEME Feed bar asm. 1
35 |101.05-35 {Eah B it Adjusting link spring guide 1
36 [02-411400523-1 B B ET Screw 11/64x40 L=5 2
37 [102.05-37 188 [ 5 #z Feed spring hood 1
38 [102.05-38 % Feed rocker shaft 1
39 [102.05-39 & ith 4 B Walking foot middle pin 1
40 |02-509400621-1 o A Y R E T Screw 9/64x40 L=6 1
41 |04-618280400-1 |4 5F AT Gl o8 £ Nut 9/32x28 1

-26—




FEED MECHANISM COMPONENTS

5.5 L &R 4

oy



5. R 14

Y5 1 7 P % I 8O &k
1 \ escription
Ref. NO. Part NO. Qty Note
42 [101.05-42 i A 2 A Feed rocker shaft crank asm. 1
101.05-42 -1 1 h W 2H Feed rocker shaft crank asm. 1 B
43 [02-412281621-1 R AR ET Screw 3/16x28 L=15.5 1
44 102.05-44 a5 5 MR 1 Lifting rocker asm. 1
45  [02-412281421-1 G F Rl WaRET Screw 3/16x28 L=14 1
46  [102.05-46 QT R RO SRET Hinge screw 1
47  [102.05-47 16 5 Feed driving shaft 1
48  |102.05-48 §6 55 il 4 e Thrust collar asm. 1
49 |02-816400611-1 5 EH Y R T Screw 1/4x40 L=6 1
50 |102.05-49 Rl AR Feed rocker shaft bushing 2
51 02-411400721-1 TR RET Screw 11/64x40 L=7 2
52 |102.05-50 $6 2 it i P 4 Retaining ring 1
53 102.05-51 oF 4 4R 1 Feed bar crank asm. 1
54  |02-412281421-1 F AT Screw 3/16x28 L=14 1
55 102.05-52 §6 5F X oh W 4R 1 Driving shaft crank asm. 1
102.05-52 -1 6 5F S h W 4a i Driving shaft crank asm. 1 B8
56  |02-511401121-1 6 5F SUih e ET Screw 11/64x40 L=10.5 1
57 102.05-59 Bl Tk Reverse feed control lever asm. 1
58 |102.05-61 fa Y Thrust collar asm. 1
59  |02-816400611-1 fE s ET Screw 1/4x40 L=6 2
60  |102.05-63 {5 K O el Rubber ring 1
61 102.05-64 {1 2 4k il Feed reverse shaft 1
62 [102.05-65 BES ERTEHESS Feed lever metal 1
63 [02-816400911-1 {86 HR TSR ET Screw 1/4x40 L=8.5 1
64  [02-816401041-1 036 BHR T (IET | Screw 1/4x40 L=10 1
65 102.05-68 {86 HE F Reverse feed control lever 1
66  [102.05-69 WERER Scale card |
67  [102.05-70 SR Spring 1
68 102.05-71 yRET Screw 2
69 102.05-72 i E-ring 4 ]

-28-




6.8 B SE ER 14
AUTOMATIC REVERSE FEED COMPONENTS

7. s EHRAF
NEEDLE SELECTION BOX COMPONENTS

_29_



6. BB RIGEA 4

i =3 g =
jT 2 | ft s # Br Description & ﬁ £
Rer, NO), Part WO, My Mole

1 101,071 A zh 8 TR HF Reverse feed svitch asm, 1
7 EEEFHE

| £ 1010801 e Needle selection box asm i

2 100 .005-152 EEH R Needle selection box |

3 101.08-03 £ 2-core cabtyre cord i

i 101 H&E-D4 E L pin contact 1

5 1110808 ot s AR AT Screw SM9/64X40 L=8 3

- SD_



8.38 i/ &b 4
OIL LUBLICATION COMPONENTS

9. & A4
OIL RESERVOIR COMPONENTS

e

R —

-31-



8. im &b 1

- -

% L g % i Description O\

Ref. NO. Part NO. Oty Note
| 102.09-01 ith & Oil sight window 1
2 102.09-02 il BT O%Y Rubber ring 1
3 102.09-03 3t il Main shaft oil tube I
4 02-412280623-1 | [u] il Fe 4B ET Screw 3/16x28 L=6 1
5 102.09-05 Je] 3l s 0il felt presser !
6 102.09-06 [ 30h 4 Oil return tube asm 1
T 102.09-07 [i2] iy ¥ e Holder !
8 101.09-08 % ik i 2% 0il wick 1
9 102.09-09 e el S e Y5 ST Oil adjusting screw 1
10 102.09-10 T il B Y Spring 1
1 102.09-11 T e £ 7o il tube 1
12 101.09-12 HECS s Lubricating oil pump asm 1
13 101.09-13 e Oil pump installing base 1
14 101.09-14 i Qil pump 1
15 101.09-15 fESL Oil pump impeller 1
16 101.09-16 [HE S 53] Screw D=3 L=10 3
17 101.09-17 il 7% Lubricating oil pump cover 1
18 101.09-18 M EN R Oil pump impeller cover 1
19 101.09-19 Joo] el e Plunger |
20 101.09-20 3 5 Plunger spring |
21 101.09-21 HEZERRET Plunger screw 1
22 101.09-22 it i Hook driving shaft oil tube |
23 101.09-23 ERS &2 {3 Screw M3 L=8 3
24 02-611401021-1 | SRH: R8T Screw 11/64x40 L=9.5 1
25 101.09-26 i 5 i F e il pump support,large 1
26 02-615281221-1 | 5 ET Screw 15/64x28 L=12 1
27 101.09-28 i B 4 3L Rubber joint |
28 102.09-37 PRk aRaRaEh R Bobbin pulley |
29 102.09-38 LR AR TR Eh Fe O ET Screw 2

Q. £ &4

1 101.10-01 AR Oil reservoir asm 1
2 101.10-02 HUEE Qil reservoir 1
3 101.10-03 sl Oil reservoir gasket I
5 02-620240721-1 | HEHFLIRET Screw 5/16x24 L=7 1
6 101.10-06 fEhfLeRETORY Rubber ring 1
7 101.10-07 $ HE R 1] il Knee lifting rotating arm 1
8 101.10-08 A je) W Spring 1
9 101.10-09 1 FE R A O 10 45 E-ring 10 |
10 101.10-10 I3 FE AR Y5 3k Vertical shaft fitting arm 1
1 101.10-11 FROVHF 1 3L IRET Screw 2
12 101.10-12 A jo) PR LTS | Nut M6 2
13 101.10-13 A ia) g AL CL I YT 8RET | Screw M6 L=30 2
14 101.10-14 AL [y W R ET Screw M6 L=17.5 |
15 101.10-15 ik ki Knee press cross shaft 1
16 101.10-16 BRI Knee pan plate asm 1
17 101.10-17 PRA\FFHCHR Knee pan plate cover 1
18 101.10-18 PRI Knee pan upright shaft 1
19 101.10-19 PO Knee pan plate rubber 1
20 101.10-20 A Knee pan plate 1
21 101.10-21 PEAF L Knee pan plate support 1
22 101.10-22 TLRET Screw M6 L=12 |
23 101.10-23 13 FE RHITOT 494 Knee lifter push rod 1

32—




10 .53 £ 2R 8B 14
THREAD STAND COMPONENTS

\

r———--*—“‘“-——-——*-———*-—1\
= \
w na
—{ @

wn

T

11. 44
ACCESSORIES

4




10 .3 e 2R A4

FE5 f 5 % - A OB | & iE
' ESCI'IPUDI'I

Ref. NO. Part NO. Qty MNote
| 101.12-01 i LR Thread stand asm. 1
2 101.12-02 22 R S Spool retainer 2
3 101.12-03 kT Spool pin 2
4 101.12-04 Hefkfeh Spool rest cushion 2
5 101.12-05 R Spool rest 2
6 101.12-06 ER T R ET Screw M6 L=16 2
7 101.12-07 L UL Thread guide arm joint 2
8 101.12-08 LA TP Spool rest rod rubber cap 1
9 101.12-09 =R SUE- 1 iy Spool rest arm 2
10 101.12-10 3 <1 5 o ol o] Spool rest rod,upper 1
1 101.12-11 SRR Rk Spool rest rod joint 1
12 |101.12-12 HEOR AT L ET Screw M5 L=14 2
13 101.12-13 AR B Nut M5 2
14 101.12-14 50 S ol S v Spool rest rod,lower 1
15 101.12-15 i el Thread guide 2
16 101.12-16 LeBLET AR Spring washer 2
17 101.12-17 ZALETIR Y Nut M5 2
18 101.12-18 2R URFF R 0 Nut M16x1.5 |
19 101.12-19 LT R R AR Washer 16x30x2.6 2
20 101.12-20 W (T % B S ) 2 Spring washer |

11. M4

b g i ke Fr Description HOM | &

Ref. NO. Part NO. Quy Note
1 101.14-01 L3k iy H 1 Machine hinge plate asm. 2
3 101.14-03 HLSL e Machine hinge plate 2
- 101.14-04 WeT] (k) Screw driver,large 1
5 101.14-05 W T () Screw driver,mendium 1
6 101.14-06 e Tl () Screw driversmall | 1
7 101.14-07 s Bobbin 3
8 101.14-08 3L = Macgube head cover 1
9 101.14-09 | N Macgube rest cover 1
10 101.14-10 o A Oil reservoir asm. 1
1 101.14-11 L Needle DBx1 #14 1412
12 101.14-12 BiiEdh (A) quakeproof washer A 2
13 101.14-13 Bt (B) quakeproof washer B 2
14 101.14-14 15 BH 45 Instruction book |
15 101.14-16 B % power |ine |
16 101.14-17 Fr ki e speed controller |
17 101.14-18 1 B8 e AT speed controller screw 4
18 101.14-19 oot fr ke speed controller pull rod 1
19 101.14-20 R R drive-by-wire Instruction book I




L ED RN AIR LA

ZHEJIANG JIADADO SEWING MACHINE CO..LTO,

Hoit: HIIEAMTRMIERGAEKERINGS
Add: No.993 East Donghal Road Jiaojiang Taizhou Zhejiang China
Mif%(Tel):+86-576-88018796 /88018791
{EE(Fax):+B6-576-8B027628 / BB018792
Http:/iwww.china jaki.com

Email: jaki@china-jaki.com

BEHEMLA LT, ATEZ20ER, BEEEERZAFEAERRES.
B, WEIRRESERRAE, LSS

Read safety instructions carefully and understand them before usingretain
This instruction manual for future reference.



